EFN]YOSHIMURA Instruction Manual

WIND ARMOR/ SUZUKI GSX-S750 [ Parts No. 522-150-1000 |

Applicable model &iGHEE Set contents ZYFAE

SUZUKI GSX-S750 (201 7~) No. Part No. &%  Description R4 Qty. #i8

B AR REIRRBAEBERTA<IZEL,

Usage notes A EDZFE 1 522-196-1010 _ Screen 1
W Be sure to read this manual carefully before starting the 25221501020 Screen bracket 1
installation. 3 522-380-1040 _ Flange button bolt M5x20 4
B Yoshimura Japan will not bear any responsibility for any losses 4 522-196-1060 Well nut 4
cagsed by improper use qr IﬂStﬁ“?thﬂ of this pr.oduct. 5  522-196-1070 Nylon washer 4
W This manual must be retained until the product is scrapped.
6 522-150-B100 _ Cap bolt B M5x10 2
B AHEROBRSERAPRYMFICE>TELEZICOLNTIE S 7 522-150-B200 _Cap bolt B M6x15 1
F—Uz0EFEZEVEE A, 8  812-106-2202 _Washer 1
- sHpRE =N S CRes 2
B COREHAEG. ARSI BESNDETERCRELTLED. 0 061000 Seff ook nut M6 ;

Safety precautions R EDTEFE

#& A Indicates potential hazards that may cause serious accident.
/N WARNING & piagsmens o o1y

e Be sure to install products with appropriate qualifications and knowledge.

e For installation and inspection, follow the instructions as described in the instruction manual or service manual. Incorrect installation and
inspection may lead to accidents during driving.

e Tighten bolts and nuts with specified torque according to the instruction manual or service manual. Tightening defects may cause parts to
drop off or cause damage.

o HRDEMYMTIHEIBEYGEE. MBEATHADMTH>TZELY,

o HUMIFORRITEIRGFBAZEE IV —ERTZ a7 ILICREDAE. BREICH > THEELY,

o RILEOFYNMIEIRERBAZE E 2 (E Y —ERTZaTILICH VTRV THREISO T 1TEL TS,

- Indicates potential hazards that may cause injury or product damage.
& CAUTION FE gyzrgmossaBoRmssys.
e When installing the product, fix the vehicle on the racing stand. A& GO EYFT X, L—0 T R RIZTEE O L4172 TS,

Installation WY HTAE

* Remove Meter cover. (Meter cover is not necessary)

+ Attach the @Screen bracket to the hole on both sides of the meter
using ®Cap bolt B M5x10. 7

+ Referring the figure on the right, fix the bottom hole of the @ @
Screen bracket using @ Cap bolt B M6x15, ®Washer, @Self lock
nut M6 in the square hole of the head lamp cover. (10 [N - m])

+ Insert @Well nut into @Screen bracket and install MScreen using
(3Flange button bolt M5x20 and ®Nylon washer.

o A—R—AN—FNLET, WL A—F—HN—EFERLEEA) Cap bolt B

o A—A—EEMEHYAFDERYFITERIZ@Screen bracket Z®Cap bolt B Mé xé;
M5 x 10ZEHALIRYFITET,

o ANYRSUThIA—OmERD7UZ@Cap bolt B M6 x 15, ®Washer, @
Self lock nut M6ZERAL . ERZESEIZLENOAYRSIU T —%k A T 7 7 Head lamp cover
HAGHRIZIYfFHFES (10[N-m]) NIRETYTRI

+ (2Screen bracket IZ@Well nut#ZL3A#& . QFlange button bolt M5x20 e Washer
E®Nylon washerzfERLDScreenZmY{FF+E T,

(9) Self lock nut M6

Note : Due to the manufacturing method, MScreen is slightly out of shape and rounded when delivered. (torque: 10[N-m])
Fix the shape by hand and mount either left side or right side first and mount the other side for easier installation.
<BESRY)—UAREORHEEREICIYBFAEOTASTLET,
WYt B ICE kISR AI2EMZRHEOL. FTHRFENSIRYM FETIERMYSTREYET,

@ Screen bracket

If any failure was found, please stop installing and using, notify Yoshimura Japan through the selling YOSHIMURA JAPAN CO.,LTD.
dealer. Please note that Yoshimura Japan do not take any responsibility or liability for any damage or 67‘182“"53‘(3‘396’3’ ’j‘kawa'mac"" Aiko-gun, Kanagawa-
loss caused through using this product. pret, 2= . aianw .

(R)AV LZDxI\Y
HRBIFEENHZHFEFMYMTRUERZREL, ) IVLS S v/ AV ETITRRCLESL, T243-0303 RIS Tk #6748
B, AUROHERICERT 2EBICOVTESHIZOREE—TAVELA, oL 0570:00-1954

http://www.yoshimura-jp.com

WA SET/ GSX-S750 180704 YK 1/1



